
































APPENDICES A-1

abbreviation

APPENDIX 1.A
Acronyms and Abbreviations

acronym

ABS
AQI
ASP
BAT
BTEX
CERCLA
CFC
CSTR
DAF
DCE
DDT
DNAPL
DRE
EIR
EPA
FC
FEMA
FS
GBT
gped
HDPE
HSWA
LDso
LNAPL
MF
msl
MSW
MTBE
MVOC
NAPL
NF
NFPA
NMVOC
NOx
NPDES
NRCS
NSDWR
NTU
NTU
PAH
Pb
PCB
PCDD
PCDF
PCE
PFR
PM
PM,,
PM, 5
PRP
PSI
PT
PVC
RBC
RCRA

acrylonitrile-butadiene-styrene plastic

Air Quality Index

activated sludge process

best available technology

compounds composed of benzene, toluene, ethylbenzene, and xylene
Comprehensive Environmental Response, Compensation, and Liability Act
chlorofluorocarbons

completely stirred tank reactor

dissolved air floatation

dichloroethylene
[...]
purity oxygen aeration, 9-5
rate aeration, 9-4
Hopper, 10-12
Horizon, soil, 4-1
Horizontal flow grit chamber, 8-6
HSG, 1-12
HTU, 11-9
Hydraulic
conductivity, 4-2
culvert, 3-28
fracturing, 11-9
jump, 3-11
loading rate, 5-5, 8-8
radius, 3-4
residence time, 9-8
resistance time, 8-8
Hydraulics, 2-1
Hydrocyclone, 8-7
Hydrogen sulfide, 7-6
Hydrograph, 1-7
method, NRCS synthetic unit
triangular, 1-9
storm, 1-7
synthetic, 1-9

unit, 1-8
Hydrologic
cycle, 1-1
soil group, 1-12
Hydrology, 1-1
Hydrophobicity, 6-6
Hyetograph, 1-6
Hyperthermophile, 6-2
Hypochlorite, fraction of available, 5-9

|

Igneous, 11-6
Ignitability, 10-2
Imhoff cone, 7-2
Impaction, 813
Impingement plate scrubber, 10-11
In situ
soil washing, 11-5
stabilization, 11-6
vitrification, 11-5
Index
Air Quality, 10-6
Pollutant Standards, 10-6 (ftn)
sludge density, 9-13
sludge volume, 9-13
Indicator organism, 6-3
Industrial wastewater, 7-1
Infiltration, 1-12, 4-7, 7-5
inflow, 7-5
trench, 4-7
Inflow, 7-5
infiltration, 7-5
Influence
radius of, 11-3
zone of, 4-6
Influent substrate concentration, 9-7, 9-8
Initial abstraction, 1-17
Inlet control, 3-28
Interest point, 1-3
Intermittent flow system, 85
Interval
recurrence, 1-5
return, 1-5
Inversion, atmospheric, 10-6
Invert, 3-7
Ton migration, 11-5

INDEX - L

J
Jump, hydraulic, 3-11

K

K-list waste, 10-2
Kjehldahl nitrogen, total, 6-6

L

Lag phase, 9-7
Lateral, sewer, 7-5
Law, Darcy’s, 4-3
Layer, confining, 11-7
Lead, 10-6
Level
trophic, 6-5
working, 10-7
Lift pump, 8-2
Light
nonaqueous phase liquid, 11-2
pollution, 10-3
Lime-soda process, 5-10
Line, energy grade, 3-12
Liquid
dense nonaqueous phase, 11-2
light nonaqueous phase, 11-2
nonaqueous phase, 11-2
Liquor, mixed, 9-2
suspended solid, 9-2
volatile suspended solid, 9-3

PPl # www.ppi2pass.com




I-4 WATER RESOURCES AND ENVIRONMENTAL DEPTH REFERENCE MANUAL

LNAPL, 11-2

Loading rate
hydraulic, 5-5, 8-8
surface, 8-8
weir, 8-8

Log phase, 9-7

M

M. parvicella, 9-16
Macronutrient, 6-5
Main
distribution, 5-11
feeder, 5-11
transmission, 5-11
Management practice, best, 3-24
1g
equation, 3-4, 7-5
roughness coefficient, 3-4
Matter, particulate, 10-8
Maximal rate, 9-5
MBR, 9-16
Mean velocity gradient, 5-6
Mechanical scrubber, 10-11
Media
biofilter, 11-9
filter, uniform, 8-12
Membrane
bioreactor (MBR), 9-16
treatment, 5-11
Mesophile, 6-2
Mesophilic digestion, 9-12
Metabolic
pathway, 6-4
process,
Metabolite, 6-4
Metamorphic bedrock, 11-6
Meter obstruction, 2-16
Method
Colilert Presence/Absence, 6-3
deep well system, 4-3
equivalent pipe, 2-10
groundwater control, 4-3
Hardy-Cross, 2-14
most. probable number, 6-5
NRCS curve number, 1-17
NRCS synthetic unit triangular hydro-
graph, 1-9
rational, 1-12
standard step, 3-13
straight-line, 1-8
sump and ditch, 4-3
vertical sand drain, 4-3
well-point system, 4-3
Microaerophile, 6-4
Micronutrient, 6-5
Microorganism, 6-1
Migration ion, 11-5
Minimum
required volume, 1-9
water pressure, 5-4
Minor head loss, 2-10
Mixed
combined flow system, completely 8-5
liquor, 9-2
liquor suspended solid, 9-2
liquor volatile suspended solid, 9-3
Mixing
rapid, 5-5
time, flocculation, 5-6
Modulus of elasticity, 2-15
Molecular weight cutoff, 8-17
Momentum, force, 2-3
Monod equation, 9-6
Monoxide, carbon, 10-6
Moody friction factor chart, 2-5
Most probable number method, 6-5
Multimedia filter, 8-12
Municipal wastewater, 7-1
MWCO, 8-17

N

NAPL, 11-2
National Pollutant Discharge Elimination
System, 8-1
permit, 10-4
Natural attenuation, 11-10
Negative declaration, 10-1
Nephelometric turbidity unit, 7-2
Net
flow, 4-2
positive suction head, 2-13
seepage, 4-2
Networ?cge
branched pipe, 2-8 (fig)
Theissen, 1-7
Nitrification, 8-14
Nitrobacter, 8-14
Nitrogen
oxide, 10-4
total Kjehldahl, 6-6
Nitrosomonas, 8-14
Nocardia, 9-16
Noise pollution, 10-3
Nonaqueous phase liquid, 11-2
Nonattainment area, 10-4
Nonhazardous waste, 10-1
Nonpoint source pollution, 10-3
Nonuniform varied flow, 3-3
Normal
depth, 3-10
residential water demand, 5-2
NPDES, 8-1, 10-4
wastewater effluent standard, 8-2
CS

curve number method, 1-17
synthetic unit triangular hydrograph
method, 1-9
NTU, 7-2
Number
curve, 1-17
Froude, 3-11
most probable, 6-5
of transfer units, 11-8, 11-9
threshold odor, 6-6
Nutrient, 6-5

0]

Obligate

aerobe, 6-4

anaerobe, 6-4
Observed yield, 9-5
Obstruction meter, 2-16
Off-stream reservoir, 5-3
OLR, 7-6
Omnivore, 6-5
On-stream reservoir, 5-3
Open channel

flow, 3-2

hydraulic engineering, 3-2
Organic loading rate, 7-6, 7-7
Organism

indicator, 6-3

polyphosphate accumulating, 8-16
Orographic effect, 1-3
Osmosis, electro-, 11-5
QOutlet control, 3-28
Overburden, soil, 11-9
Overflow rate, surface, 5-8
Overland flow, 1-8
Oxidation

chemical, 11-4

ditch, 9-3
Oxide, nitrogen, 10-4
Oxygen

demand, 6-8

demand, biochemical, 6-8

demand, carbonaceous biochemical, 8-4

dissolved, 6-7

sag curve, 6-11

transfer, rate of, 9-10

Ozone
ground level, 10-5
stratospheric, 10-5

P

P-list waste, 10-2
Packed bed reactor, 8-12
PAO, 8-16
Parallel piping, 2-7
Parameter, specific substrate utilization, 9-8
Parshall flume, 3-24
Particle settling velocity, 5-7
Particulate matter, 10-8
Parvicella, M., 9-16
Pathogen, 6-2
Pathway, metabolic, 6-4
PCB, 10-7
waste, 10-7
Peak
daily water demand, 5-2
factor, 7-5
flow, 7-4
runoff, 1-9
runoff, time to, 1-9
Peaking factor, 5-3
Percent saturation value, 6-7
Perimeter, wetted, 3-6
Period, aeration, 9-10
Permeability, 4-2
Permeable reactive barrier, 11-6
Permit
National Pollutant Discharge Elimina-
tion System, 10-4
Phage, 6-2
Phase

endogenous, 9-7
exponential, 9-7
lag, 9-7
log, 9-7
stationary, 9-7
Phosphorus removal, 8-16
Physical disinfecting process, 5-9
Phytoextraction, 11-10
Phytoplankton, 6-3
Phytoremediation, 11-10
Phytostabilization, 11-10
Phytostimulation, 11-10
Phytotransformation, 11-10
Pl 1-3
Pipe
acrylonitrile-butadiene-styrene, 7-4
asbestos cement, 7-4
cast iron, 7-4
flowing full, circular, 3-5
flowing half full, circular, 3-5
concrete sewer, 7-4
ductile iron, 7-4
method, equivalent, 2-10
network, branched, 2-8
polyvinyl chloride, 7-4
PVC, 74
reinforced plastic mortar, 7-4
vitrified clay, 7-4
Piping parallel, 2-7
Pitot-static gauge, 2-17
Plant
-assisted bioremediation, 11-10
waste and wastewater treatment, 7-3
wastewater treatment, 8-2
Plantae, 6-3
Plug flow reactor, 812
Pneumatic fracturing, 11-9
Point
of interest, 1-3
source, 8-1
source pollution, 10-3
Pollutant
Discharge Elimination System,
National, 8-1
Standards Index, 10-6 (ftn)

PPl # www.ppi2pass.com




INDEX

Pollution, 10-3
air, 10-3, 10-10
light, 10-3
noise, 10-3
nonpoint source, 10-3
point source, 10-3
prevention, 10-9
radioactive, 10-3
soil, 10-3
thermal, 10-3
visual, 10-3
water, 10-3
Polychlorinated biphenyl, 10-7
Polyphosphate accumulating
organism, 8-16
Polyvinyl chloride, 7-4
Pond
detention, 3-24
reservoir routing technique, 3-25
retention, 3-24
Population equivalent, 7-6
Porosity, 4-2
Power
brake, 2-11, 4-7
pump, 4-6
Precipitator, electrostatic, 10-12
Present
fecal coliform, 6-4
TC, 6-3
Press filter, 9-15
Pressure
force, 2-3
minimum, 54
minimum water, 5-4
water, 2-1
Pretreatment, 8-3
Prevention, pollution, 10-9
Primary treatment, 8-3
Procedure
QA/QC, 6-13
quality assurance, 6-13
quality control, 6-13
Process
adsorption, 11-4
chemical disinfecting, 5-9
deoxygenation, 6-11
lime-soda, 5-10
metabolic, 6-4
physical disinfecting, 5-9
reoxygenation, 6-11
Profile, aquifer, 4-1
Program, Wellhead Protection, 4-6
Prokaryote, 6-2
Properties of water, aesthetic, 6-6
Protection, Wellhead, Program, 4-6
Protista, 6-3
Protozoa, 6-3
Psychrophile, 6-2
Pump
axial flow, 2-11
centrifugal flow, 2-11
efficiency, 2-11
lift, 82
power, 4-6
Purification
dilution, 7-8
self-, 7-8
Purity, fractional, 5-9
PVC, 7-4
pipel 7-4

Q

QA/QC procedure, 6-13
Quality
assurance, 6-13
assurance procedure, 6-13
control, 6-13

R

Radioactive pollution, 10-3
Radius
hydraulic, 3-4
of influence, 11-3
Radon, 10-7
Rain, acid, 10-6
Rainfall distribution type
I, 1-6
IA, 1-6
1, 1-6
1, 1-6
Rapid mixing, 5-5
Rate

death, 9-7
dilution, 9-8
endogenous decay, 9-7
hydraulic loading, 5-5
maximal, 9-5
of deoxygenation, 6-11
of oxygen transfer, 9-10
of reoxygenation, 6-11
of substrate utilization, 9-8
organic loading, 7-6, 7-7
recirculation, 9-9
surface overflow, 5-8
weir loading, 8-8
Ratio
air-to-cloth, 10-13
recycle, 9-9
void, 4-2
waste, 9-9
Rational
method, 1-12
method, time of concentration, 1-13
runoff coefficient, 1-13
RBC, 8-15
RCRA, 10-1
Reaction
force, 2-3
rate coefficient, 6-9
Reactivity, 10-2
Reactor, 8-3
batch, 8-12
biotreatment, 8-12
complete mix, 8-12
completely stirred tank, 8-12
continuous flow, 8-12
expanded packed bed, 8-12
fluidized packed bed, 8-12
packed bed, 8-12
plug flow, 812
seeding, 9-9
Recirculation rate, 9-9
Rectangular
channel, 3-5
channel, wetted perimeter, 3-6
weir, 3-22
Recurrence interval, 1-5
Recycle ratio, 9-9
Reduction
selective catalytic, 10-14
source, 10-9
Regime flow, 3-3
settling, 8-8
Reinforeed plastic mortar pipe, 7-4
Rejection solute, 9-16
Relative roughness, 2-5
Remediation, 11-1
Removal
efficiency, 9-9
enhanced biological phosphorus, 8-16
phosphorus, 8-16
Reoxygenation, 6-11
process, 6-11
rate of, 6-11
Report
chain of custody and protocol, 6-13
environmental impact, 10-1
Reservoir
off-stream, 5-3
on-stream, 5-3

Resistance time, hydraulic, 8-8
Resource Conservation and Recovery
Act, 10-1

Respiration, endogenous, 9-13
Retention, pond, 3-24
Return

-activated sludge, 9-2

interval, 1-5

interval criteria, 1-5
Returned activated sludge, 8-4
Rhizofiltration, 11-10
Rippl diagram, 1-9
Rotating biological contactor, 8-15

Rotifera, 8-17
Roughing filter, 8-13
Roughness

relative, 2-5
specific, 2-5

Runoff, 1-12

analysis, 1-12

coefficient, composite, 1-14
peak, 1-9

time to peak, 1-9

S

Safe Drinking Water Act, 4-5
Sag time, 6-12

Sand bed, 9-15

Scatter graph, 7-5
Screen, bar, 8-6

Scrubber

condensation, 10-11

dry, 10-12

fiber bed, 10-11

impingement plate, 10-11

mechanical, 10-11

venturi, 10-11

wet, 10-10
Scrubbing, attrition, 11-5
SDWA, 4-5
Secondary

clarifier, 8-3

treatment, 8-3, 8-4, 9-2
Sediment, glacial, 11-6
Sedimentary bedrock, 11-6
Sedimentation, 5-7, 8-12
Seeding reactor, 9-9
Seepage, 4-2

net, 4-2

velocity, 4-3, 4-4
Selective catalytic reduction, 10-14
Self-purification, 7-8
Separation, gravity, 11-5
Septic system, 8-1
Settleable solid, 7-2
Settling

compression, 8-8

discrete, 8-8

flocculant, 8-8

regime, 8-8

uniform, 8-8

velocity, particle, 5-7

zone, 8-8
Sewage treatment, 8-2
Sewer lateral, 7-5
Sichardt’s equation, 11-3
Sieving, 812

/straining, 8-12
Sludge, 9-2

activated, 8-3

age, 9-7

bulking, 9-15

density index, 9-13

dewatered, 9-15

high-rate activated, 9-8

return-activated, 9-2

returned activated, 8-4

stabilization, 9-12

volume index, 9-13

waste-activated, 9-2
Smog, 10-6

I-5

PPl # www.ppi2pass.c




- EEE——————.——S...

I-6 WATER RESOURCES AND

ENVIRONMENTAL DEPTH REFERENCE MANUAL

Softening, water, 5-10
Soil
horizon, 4-1
hydrologic group, 1-12
overburden, 11-9
pollution, 10-3
type, 1-26
washing ex situ, 11-5
washing in situ, 11-5
Solid
dissolved, 7-2
flux, 8-8
mixed liquor suspended, 9-2

mixed liquor volatile suspended, 9-3

settleable, 7-2

suspended, 7-2

total, 7-2

total dissolved, 7-2

volatile, 7-2
Soluble BOD, 7-3
Solute rejection, 9-16
Source

point, 8-1

reduction, 10-9
Sparging, air, 11-7
Specific

discharge, 3-11

growth rate coefficient, 9-6

roughness, 2-5

substrate utilization parameter, 9-8

Sporozoan, 6-3
Stabilization

in situ, 11-6

sludge, 9-12
Standard

drinking water, 5-2

step method, 3-13
Standards, Ten States, 5-1
Static force, 2-3
Stationary phase, 9-7
Steady flow, 3-3
Step-flow aeration, 9-4
Storage, 5-3

tank, water, 5-4

volume, fire, 5-4
Storm

frequency, 1-5

hydrograph, 1-7

sewer design, 3-19
Straight-line method, 1-8
Straining, 8-12
Stratospheric ozone, 10-5
Streeter-Phelps equation, 6-12
Streptococeus, fecal, 6-3
Stripping

air, 11-8

ammonia, 813

factor, 11-8

gas, 11-8
Subcritical flow, 3-10
Substrate utilization, rate of, 9-8
Sulfide, hydrogen, 7-6
Sulfur dioxide, 10-8
Sump and ditch method, 4-3
Supercritical flow, 3-11
Superficial filtering velocity, 10-13
Surface

loading rate, 8-8

overflow rate, 5-8
Surge, 8-5
Suspended

growth system, 9-2

solid, 7-2

solid, mixed liquor, 9-2

solid, mixed liquor volatile, 9-3
Synthetic hydrograph, 1-9
System

alternating flow, 8-5

completely mixed combined flow, 85

completely mixed fixed flow, 8-5
fixed film, 9-2
fluidized bed combustion, 10-14

intermittent flow, 85

National Pollutant Discharge Elimina-

tion, 8-1
septic, 8-1
suspended growth, 9-2
water distribution, 5-11

T

Table, water, 4-1
Tank, water storage, 5-4
TC
absent, 6-3
present, 6-3
TDH, 2-11

Technique, pond and reservoir routing, 3-25

Technology, best available, 11-1
Temperature, glass transition, 11-6
Ten States Standards, 5-1
Tertiary treatment, 8-5
Test
BOD,, 6-9
ultimate BOD, 6-9
Thalweg, 3-7
Theissen network, 1-7
Theoretical oxygen demand, 6-8
Thermal
desorption, 11-7
pollution, 10-3
Thermophile, 6-2
Thermophilic digestion, 9-12
Thickening
gravity, 9-14
gravity belt (GBT), 9-14
zone, 8-8
Thiem equation, 4-5
ThOD, 6-8
Thomas equation, 6-5
Threshold odor number, 6-6
Thrust block design, 2-3
Time
detention, 5-5, 8-8
doubling, 9-7
flocculation mixing, 5-6
generation, 9-7
hydraulic residence, 9-8
hydraulic resistance, 8-8
of concentration, 1-13
of concentration, total, 1-13
sag, 6-12
to peak runoff, 1-9
washout, 9-9
Total
dissolved solid, 7-2
dynamic head, 2-11
dynamic pumping head, 2-11
Kjehldahl nitrogen, 6-6
organic carbon, 6-11
solid, 7-2
time of concentration, 1-13
Tower
countercurrent, 8-14
cross-flow, 8-13
Toxic
equivalence factor, 10-9
equivalent, 10-9
Toxicity, 6-13, 10-2
Transfer unit, 11-8
height, 11-9
number of, 11-8, 11-9
Transition temperature, glass, 11-6
Transmission, main, 5-11
Transmissivity, 4-2
Trapezoidal
channel, 3-5
channel, wetted perimeter, 3-6
weir, 3-23
Treatment
activated carbon, 5-11
advanced wastewater, 85
advanced water, 5-11
engineering, water, 5-1

membrane, 5-11
plant, wastewater, 8-2
primary, 8-3
secondary, 8-3, 8-4, 9-2
sewage, 8-2
tertiary, 85
Trench
cut-off, 4-3
infiltration, 4-7
Triangular
channel, 3-5
channel, wetted perimeter, 3-6
weir, 3-23
Trickling
filter, 8-13
Trihalomethane, 8-17
Trophic level, 6-5
True growth yield, 9-5
Turbidity, 8-18
Type
I, 1-6
IA, 1-6
1, 1-6
I, 1-6
soil, 1-26

U

U-list waste, 10-2
Ultimate BOD test, 6-9
Unconfined aquifer, 11-7
Uniform
flow, 3-3
media filter, 8-12
settling, 8-8
Unit
hydrograph, 1-8
nephelometric turbidity, 7-2
number of transfer, 11-8, 11-9
transfer, 11-8
Unsteady flow, 3-3

\'

V-notch weir, 3-23
Vadose zone, 11-7
Value percent saturation, 6-7
van’t Hoff-Arrhenius equation, 6-9
Velocity

gradient, mean, 5-6

head, 2-2

particle settling, 5-7

seepage, 4-3, 4-4

superficial filtering, 10-13
Venturi scrubber, 10-11
Vertical sand drain method, 4-3
Virus, 6-2
Visual pollution, 10-3
Vitrification, in situ, 11-5
Vitrified clay pipe, 7-4
VOC, 11-8
Void ratio, 4-2
Volatile

organic compound, 11-8

solid, 7-2

suspended solid, mixed liquor, 9-3
Volatilization, 11-7
Volume

fire storage, 5-4

minimum required, 1-9

W

Washing

ex situ soil, 11-5

in situ soil, 11-5
Washout time, 9-9
Waste

-activated sludge, 9-2

and wastewater treatment plant, 7-3

F-list, 10-2

PPI # www.ppi2pass.com




INDEX J-7

hazardous, 10-1
K-list, 10-2
nonhazardous, 10-1
P-list, 10-2
PCB, 10-7
ratio, 9-9
U-list, 10-2
Wastewater
advanced treatment, 8-5
domestic, 7-1
effluent standards, NPDES, 8-2
industrial, 7-1
municipal, 7-1
treatment plant, 8-2
Water, 5-4
aesthetic properties, 6-6
budget equation, 1-2
demand, 5-2
distribution system, 5-11
drinking standard, 5-2
flux, 9-16
hammer, 2-15
pollution, 10-3
pressure, 2-1
softening, 5-10
storage tank, 5-4
table, 4-1
treatment engineering, 5-1
treatment, advanced, 5-11
Watershed, 1-2
Weir
loading rate, 8-8
rectangular, 3-22
trapezoidal, 3-23
triangular, 3-23
V-notch, 3-23
Well
-point system method, 4-3
directional, 11-9
yield, 4-4
Wellhead
protection area, 4-6
Protection Program, 4-6
Wet
deposition, 10-6
scrubber, 10-10